
 
h 

  

 

Department of Climate Change, Energy, the Environment and Water 

Australian Hydrogen Council 

Water for Hydrogen 
Technical Paper  
Reference: 286739-00-RPT-001  

14 November 2022 

 

 

 
 

 

This report takes into account the particular instructions and 

requirements of our client. It is not intended for and should 

not be relied upon by any third party and no responsibility is 

undertaken to any third party. 

 

  

Job number 286739-00 

Arup Australia Pty Ltd | ABN 76 625 912 665 

Arup Australia Pty Ltd 

108 Wickham Street 
Fortitude Valley 

Brisbane 
QLD 4006 
Australia 

arup.com  
 



   
 

Page i 

 

 

 

ACKNOWLEDGEMENTS 

This report has been prepared by Arup on behalf of the Department of Climate Change, Energy, the 
[...]
behind RO 

selection over 

EDR. 

EDI was 

selected as no 

chemical 

consumption for 
final polishing 

compared to 

ion-exchange 

resin beds 

Clarification 

optional if water 
is high in solids 

and algae. 

Chloramination 

reduces UF 

biofouling. 

High silica 

removal and 
rejection rate are 

key driver behind 

RO selection 

over EDR. 

EDI was selected 

as no chemical 
consumption for 

final polishing 

compared to ion-

exchange resin 

beds 

High silica 

removal and 
rejection rate 

are key driver 

behind RO 

selection over 

EDR. 

EDI was 

selected as no 
chemical 

consumption 

for final 
polishing 

compared to 

ion-exchange 

resin beds 

High silica 

removal and 
rejection rate 

are key driver 

behind RO 

selection over 

EDR. 

EDI was 

selected as no 
chemical 

consumption 

for final 
polishing 

compared to 

ion-exchange 

resin beds 

 

A comparison of the total raw water inputs and volume of wastes generated for each raw water sources 
are presented in Table 7-11. These values assume total production of 1 ML of ASTM Type II water, 

1 ML cooling water and 1ML boiler feed makeup water. Further detail and discussion are provided 

in the subsequent sections.   



 

 

Technical Paper - Water for Hydrogen  Page 87 

 

 

Table 7-11 Comparison of Raw Water Inputs and Waste Streams generated for various raw water sources 

Water Source Raw Water Input Required 

(ML) 

Waste Streams Including Brine, Supernatant, Solid 

Waste (ML) 

Surface Water 4.08 1.08 

Ground Water 5.24 2.24 

Recycled Water 7.55 4.55 

Brackish Water 7.06 4.06 

High Salinity 

Water 

7.72 4.72 

Detailed discussion on treatment for each of the raw water sources is detailed in the following sections 

7.5.1 Surface Water Treatment 

This process treats surface water and produces the following treated water streams: ASTM Type II 

demineralised water for electrolysers, boiler feed water and cooling water make-up. The process is 
outlined in the process flow diagram, in Appendix B: Process Flow Diagrams. In summary, the 

process is as follows: Flow from the surface water will first be screened with a coarse screen. Screened 
flow will then be dosed with lime (for softening), carbon dioxide (for pH adjustment) and sodium 

hypochlorite (to precipitate metals) inline and with ferric chloride (coagulant) and cationic polymer 

(flocculant) dosed directly into a rapid mixing tank. This flow then gravitates into the lamella clarifier 

for sediment clarification.  

Clarified effluent will then gravitate to the DAFF, with additional ferric chloride (coagulant) dosing 
upstream of the DAFF. The DAFF filtered effluent is then able to either be pumped directly to the 

cooling water balance tank, or if further treatment is required can be pumped to the reverse osmosis 
system. If water quality after pre-treatment does not meet cooling water quality, the cooling water 

stream can be comprised of a shandy of both RO treated effluent and DAFF effluent, in a proportion 

that will meet the treated water requirements for cooling water. This proportion of the two flow 
streams is calculated by considering the quality of the DAFF effluent and RO effluent, determining a 

proportion of the two flows that will meet the cooling water quality requirement when mixed. This is 
intended to reduce the amount of water required for RO treatment, to reduce operating costs. This 

cooling water is stored in a tank for use. For the RO treated flow required for demineralised water, 

this flow is then fed to EDI for further polishing. EDI polished effluent is then stored in a storage tank 

for use as demineralised water. 

There are several streams for waste removal and treatment including screenings, solid waste, and 
brine. Screenings from the coarse screen are directed to a waste bin for offsite disposal. Clarified 

sludge and the DAFF waste stream are both pumped to a waste balance tank for thickening. The 

thickened sludge is dewatered to ~20% dried solids and will be temporarily stored on-site in a 
customised waste bin(s) before the solids is transported for off-site disposal at a prescribed waste 

landfill facility or alternative disposal site. Dewatering centrate is returned to the feed buffer tanks at 

the head of plant.  

The brine from both RO and EDI flows to the brine lagoon and is then pumped for brine disposal 

depending on site specific requirement. This brine is also used to back wash filter in the DAFF to 
minimise raw water usage. There is also an option for the DAFF backwash water to be drawn from 

downstream of the DAFF if the brine quality is not sufficient e.g., during commissioning. Any 

remaining brine can then be pumped for brine disposal or treatment.  



 

 

Technical Paper - Water for Hydrogen  Page 88 

 

Figure 7-4 below outlines a simplified flow diagram of this process, highlighting the process items 

that are common and different across the treatment of different water sources.  

Figure 7-4: Surface Water Treatment Simplified Flow Diagram 

 

7.5.1.1 Water balance for surface water treatment 

Table 7-12 provides a summary of water balance for a surface water treatment plant in producing: 

• 1ML/d of ASTM type II water as per Table 7-6. 

• 1ML/d of cooling water with quality as per Table 7-8. 

• 1ML/d of boiler feed water with quality as per Table 7-9. 

Details on the mass flow balance and stream summary developed for a surface water treatment plant 
is detailed in Appendix C: Mass Balance Details. This includes rejection and recovery rates used in 

developing the treatment system. 

Table 7-12 Surface Water Treatment Water Balance 

Treated Water Output Raw Water Input 

Required (ML/d) 

Waste Streams Including Brine, 

Supernatant, Solid Waste (ML/d) 

1 ML/d ASTM Type II Water 1.64 0.64 

1 ML/d cooling water 1.2 0.2 

1 ML/d boiler feed makeup water 1.5 0.5 

1 ML/d ASTM Type II water, 1 ML/d cooling 

water, 1ML/d boiler feed makeup water 
4.2 1.2 

7.5.2 Groundwater Treatment 

This process treats surface water and produces the following treated water streams: ASTM Type II 
demineralised water for electrolysers, boiler feed water and cooling water make-up. The process is 

outlined in the process flow diagram, in Appendix B: Process Flow Diagrams.  



 

 

Technical Paper - Water for Hydrogen  Page 89 

 

In summary, the process is as follows: Flow from the groundwater will not require screening. This 
flow will be dosed with lime (for softening), carbon dioxide (for pH adjustment) and sodium 

hypochlorite (to precipitate metals) inline and with ferric chloride (coagulant) and cationic polymer 
(flocculant) dosed directly into a rapid mixing tank. This flow then gravitates into the softening 

clarifier for sediment clarification and softening. Clarified effluent will then gravitate to the media 

filter, with additional ferric chloride (coagulant) dosing upstream of the filter. The filtered effluent is 
then able to either be pumped directly to the cooling water balance tank, or if further treatment is 

required can be pumped to the reverse osmosis system. The cooling water stream will be comprised 
of a shandy of both RO treated effluent and filter effluent, in a proportion that will meet the treated 

water requirements for cooling water. This is intended to reduce the amount of water required for RO 

treatment, to reduce operating costs. This cooling water is stored in a tank for use. For the RO treated 
flow required for demineralised water, this flow is fed to EDI for further polishing. EDI polished 

effluent is then stored in a storage tank for use as demineralised water.  

There are several streams for waste removal and treatment including solid waste and brine. Clarified 

sludge and the filter waste stream are both pumped to a waste balance tank for thickening. The 

thickened sludge is dewatered to ~20% dried solids and will be temporarily stored on-site in a 
customised waste bin(s) before the solids is transported for off-site disposal at a prescribed waste 

landfill facility or alternative disposal site. Dewatering centrate is returned to the feed buffer tanks at 

the head of plant. 

The brine from both RO and EDI flows to the brine tank and is then pumped for brine disposal 

depending on site specific requirement. This brine is also used as backwash water for media filter 
backwash. There is also an option for the filter backwash water to be drawn from downstream of the 

filter if the brine quality is not sufficient. Any remaining brine can then be pumped for brine disposal 

or treatment. 

Figure 7-5 outlines a simplified flow diagram of this process, highlighting the process items that are 

common and different across the treatment of different water sources.  

 

  



 

 

Technical Paper - Water for Hydrogen  Page 90 

 

Figure 7-5: Groundwater Treatment Simplified Process Flow Diagram 

 

7.5.2.1 Water balance for groundwater treatment 

Table 7-13 provides a summary of water balance for a groundwater treatment plant in producing: 

• 1ML/d of ASTM type II water as per Table 7-6. 

• 1ML/d of cooling water with quality as per Table 7-8. 

• 1ML/d of boiler feed water with quality as per Table 7-9.  

Details on the mass flow balance and stream summary developed for ground water treatment plant is 

detailed in Appendix C: Mass Balance Details. This includes rejection and recovery rates used in 

developing the treatment system.  

Table 7-13 Groundwater Treatment Water Balance 

Treated Water Output Raw Water Input 

Required (ML/d) 

Waste Streams Including Brine, 

Supernatant, Solid Waste (ML/d) 

1 ML/d ASTM Type II Water 1.9 0.9 

1 ML/d cooling water 1.7 0.7 

1 ML/d boiler feed makeup water 1.7 0.7 

1 ML/d ASTM Type II water, 1 ML/d cooling 

water, 1ML/d boiler feed makeup water 

5.4 2.4 

7.5.3 Recycled Water Treatment 

This process treats surface water and produces the following treated water streams: ASTM Type II 
demineralised water for electrolysers, boiler feed water and cooling water make-up. The process is 

outlined in the process flow diagram, in Appendix B: Process Flow Diagrams. Recycled water is 



 

 

Technical Paper - Water for Hydrogen  Page 91 

 

dosed with sodium hypochlorite and/or aqueous ammonia to ensure any free chlorine or ammonia are 
converted to chloramine before passing through a fine strainer and collected in a feed buffer tank. 

Having chloramine (a weaker disinfectant to chlorine) in the feed water helps to reduce biofouling of 
the UF membranes. Flow from the buffer feed tank is then pumped to the UF units to remove finer 

suspended solids, bacteria, and some colour and organics. A small amount of coagulant may be dosed 

to enhance the filtration and colour removal process. Filtered recycled water will then be dosed with 
acid for pH correction before being stored in the RO feed tank. Prior to feeding the RO system, filtered 

recycled water will be dosed with sodium bisulphite to remove any chlorine (in the form of 
chloramine) as it would damage the membrane and followed by dosing of anti-scalant. The RO will 

require two passes. Cooling water and boiler feed water will be taken after the first pass of RO, while 

the remaining water will pass through the second pass. The flow from the second pass of the RO is 
then fed to EDI for further polishing. EDI polished effluent is then stored in a storage tank for use as 

demineralised water.  

There are several streams for waste removal and treatment including solid waste and brine. Clarified 

sludge and the filter waste stream are both pumped to a waste balance tank for thickening. The 

thickened sludge is dewatered to ~20% dried solids and will be temporarily stored on-site in a 
customised waste bin(s) before the solids is transported for off-site disposal at a prescribed waste 

landfill facility or alternative disposal site. Dewatering centrate is returned to the feed buffer tanks at 

the head of plant. 

The brine from both RO and EDI flows to the brine tank and is then pumped for brine disposal 

depending on site specific requirement. This brine is also used as backwash water for media filter 
backwash. There is also an option for the filter backwash water to be drawn from downstream of the 

filter if the brine quality is not sufficient. Any remaining brine can then be pumped for brine disposal 

or treatment. 

Figure 7-6 outlines a simplified flow diagram of this process, highlighting the process items that are 

common and different across the treatment of different water sources.  

Figure 7-6: Recycled Water Treatment Simplified Process Flow Diagram 

 



 

 

Technical Paper - Water for Hydrogen  Page 92 

 

7.5.3.1 Water balance for recycled water treatment 

Table 7-14 provides a summary of water balance for a recycled water treatment plant in producing: 

• 1ML/d of ASTM type II water as per Table 7-6. 

• 1ML/d of cooling water with quality as per Table 7-8. 

• 1ML/d of boiler feed water with quality as per Table 7-9. 

Details on the mass flow balance and stream summary developed for a recycled water treatment plant 
is detailed in Appendix C: Mass Balance Details. This includes rejection and recovery rates used in 

developing the treatment system. Note that an ionic balance of the recycled water raw water source 

was undertaken for the purpose of mass flow balancing and RO projection.  

 
Table 7-14 Recycled Water Treatment Water Balance 

Treated Water Output (Class A water) Raw Water Input 

Required (ML/d) 

Waste Streams Including Brine, 

Supernatant, Solid Waste (ML/d) 

1 ML/d ASTM Type II Water 2.8 1.8 

1 ML/d cooling water 2.4 1.4 

1 ML/d boiler feed makeup water 2.4 1.4 

1 ML/d ASTM Type II water, 1 ML/d cooling water, 

1ML/d boiler feed makeup water 

7.5 4.5 

Treated Water Output (Class A water+RO) Raw Water Input 

Required (ML/d) 

Waste Streams Including Brine, 

Supernatant, Solid Waste (ML/d) 

1 ML/d ASTM Type II Water 1.1 .1 

1 ML/d cooling water 1 0 

1 ML/d boiler feed makeup water 1 0 

1 ML/d ASTM Type II water, 1 ML/d cooling water, 

1ML/d boiler feed makeup water 
3.2 0.2 

7.5.4 Brackish Water Treatment 

This process treats surface water and produces the following treated water streams: ASTM Type II 

demineralised water for electrolysers, boiler feed water and cooling water make-up. The process is 

outlined in the process flow diagram in Appendix B: Process Flow Diagrams. 

In summary, the process is as follows: Flow is first passed through a coarse screen. This flow will be 
dosed with sulfuric acid (for pH adjustment) and a coagulant. The flow then gravitates into the media 

filter for filtration. The filtered effluent is then dosed with anti-scalant and pumped through a cartridge 

filter before entering the RO system. For brackish water, the RO system will require two passes. 
Cooling and boiler feed water will be taken after the first pass of RO, while the remaining water will 

pass through the second pass. The flow from the second pass of the RO is then fed to EDI for further 

polishing. EDI polished effluent is then stored in a storage tank for use as demineralised water. 

There are several streams for waste removal and treatment including screenings, solid waste, and 

brine. Screenings from the coarse screen are directed to a waste bin for offsite disposal. The dirty 
backwash water from the media filter is pumped to a waste balance tank for thickening. The thickened 

sludge is dewatered to ~20% dried solids and will be temporarily stored on-site in a customised waste 
bin(s) before the solids is transported for off-site disposal at a prescribed waste landfill facility or 

alternative disposal site. Dewatering centrate is returned to the feed buffer tanks at the head of plant. 



 

 

Technical Paper - Water for Hydrogen  Page 93 

 

The brine from both RO and EDI flows to the brine tank and is then pumped for brine disposal 
[...]
processes is separated, transported and injected in underground formations. Here it can be stored 

for long periods of time, effectively avoiding its release to the atmosphere. 

Carrier 

Conversion 

Process that converts hydrogen gas to another form - such as liquefied hydrogen or liquefied 

ammonia - for cost effective storage and transport 

Dry Zone and 

Wet Zone 

Different climatic zones developed using the Bureau of Meteorology (BOM)’s average annual 

evaporation map. The extreme zones on the map were used to select a “wet zone” (lowest 

evaporation) and “dry zone” (highest evaporation). See Section 2.2.  

Green Hydrogen Hydrogen production where water is the primary feedstock. Hydrogen is produced by 

electrolysis, using renewable energy. 

Hydrogen 

Liquefaction 

Cooling hydrogen into a liquid to increase its volumetric density and facilitate its transport and 

storage.  

Hydrogen 

process 

A process that involves either production or conversion of hydrogen. In this report, hydrogen 

process refers to green hydrogen production, blue hydrogen production, hydrogen liquefaction or 

ammonia conversion.  

Hydrogen Value 

Chain 

Hydrogen gas production processes including conversion of hydrogen gas to other forms (carrier 

conversion). 

Raw Water Water coming directly from its source of origin without having been treated to meet the water 

quality requirement of a specific process. Types of raw water include river water, seawater, 

recycled water from a wastewater treatment plant. 

Recyclable 

Water 

Wastewater generated from water treatment or hydrogen processes that can be recycled or reused 

readily in the system (e.g. cooling water blow down or water treatment plant wastewater with 

low salinity). 

Steam Methane 

Reforming 

A process for producing hydrogen from fossil fuel. Methane is heated with steam and a catalyst 

to produce a mixture of hydrogen and carbon monoxide. 

Syngas Synthesis gas, a mixture of hydrogen, carbon monoxide and carbon dioxide 

Treated water Water that has undergone a water treatment process to meet the water quality requirements of a 

specific process 

Waste Stream Used water that is degraded in quality and not readily able to be recycled or reused in the process 

(e.g brine) 

Water 

consumption 

Amount of water withdrawn from a water source that is not returned to its source of origin 

because it is incorporated into the products, lost through evaporation, or discharged as waste 

stream due to its degraded quality.  

Water quality 

requirement 

Water quality standards for a defined use. Water quality requirements may differ depending on 

the process. 



 

  
 

Technical Paper - Water for Hydrogen  Page 127 

 

Water 

requirement 

Amount of water usage in the defined hydrogen value chain. Water requirement is the sum of 

water consumption, recyclable water and waste stream. Water usage and water requirement are 

used interchangeably throughout the document. 

 

  



 

  
 

Technical Paper - Water for Hydrogen  Page 128 

 

Table 10-2 Table of Abbreviations 

Abbreviation Meaning 

ASU Air Separation Unit 

Alky Alkylation Plant 

ASTM American Society for Testing and Materials 

AHC Australian Hydrogen Council 

ATR Autothermal Reforming 

Barg  Unit of gauge pressure 

BOL Beginning of Life 

BOM Bureau of Meteorology 

C5 Isom C5 isomerisation 

CCS Carbon Capture and Storage 

CO2 Carbon Dioxide 

CDU Crude Distillation Unit 

CoC Cycles of Concentration 

DCCEEW Department of Climate Change, Energy, the Environment and Water 

DAFF Dissolved Air Flotation over Filters 

DHT Distillate or Diesel Hydrotreater 

EDI Electro deionisation 

EOL End of Life 

FCC Fluid Catalytic Cracking 

FCC-NHT Fluidised Catalytic Cracking unit 

GOHT Gas oil hydrotreater 

HX Heat Exchanger 

H2 Hydrogen 

IPP Independent Power Producer 

IEAGHG International Energy Agency Greenhouse Gas R&D Programme 

ISOM NHT Isomerization Naptha Hydrotreating Unit 

MVC Mechanical Vapour Compression 

MEA Methylethanolamine 

MED Multiple-effect distillation 

MSF Multi-Stage Flash distillation 

NHT Naphtha hydrotreating  

PEM Polymer Electrolyte Membrane 

PSA Pressure Swing Adsorber 

RES Renewable Energy Systems 

RO Reverse Osmosis 

SW Stripper Sour Water stripper 

SMR Steam Methane Reforming 

BenSat The process that is undergone in a Benzene Reduction Unit 

TVC Thermo Vapour Compression 

TDS Total Dissolved Solids 

UnSGP Unsaturated Gas Plant 

VDU Vacuum Distillation Unit 

WWTP Wastewater Treatment Plant 

WGS Water-Gas Shift 

 



 

 

Technical Paper - Water for Hydrogen  Page 129 

 

Appendix A: Typical Water Source TDS 

Table A-1 below outlines the classification of water by salinity105.  

Table A-1: Salinity Classification by TDS 

Salinity Classification TDS (mg/L) 

Fresh <800 

Brackish 800-2,000 

Saline 2,000-10,000 

Highly Saline 10,000-35,000 

Hyper Saline >35,000 

 

Table A-2 below outlines the typical range of TDS by water type with sources. 

Table A-2: Water Type Typical Salinity Range 

 
TDS 

Min 

(mg/L

) 

TDS Max 

(mg/L) 

Source 

Demineralise

d 

 
<10 Samco, “What are the properties of demineralized water?”, 

 https://www.samcotech.com/properties-demineralized-water-can-benefit-plant/  

Rainwater 10 150 Industry standard.  

Drinking 

Water 

50 600 Level for good quality drinking water. 
 
Australian Government National Health and Medical Research Council, “Australian Drinking 
Water Guidelines 6 2011”, 

 https://www.nhmrc.gov.au/sites/default/files/documents/reports/aust-drinking-water-
guidelines.pdf  

Recycled 

Water 

50 1,000 Developed from collated water quality envelopes. 

Domestic 

Wastewater 

150 1,200 Natural Resource Management Ministerial Council, Environment Protection and Heritage 

Council, Australian Health Ministers’ Conference,  
“National Guidelines for Water Recycling: Managing Health and Environmental Risks”, 
 https://www.waterquality.gov.au/sites/default/files/documents/water-recycling-guidelines-full-

21.pdf  

Greywater 50 6,000 Natural Resource Management Ministerial Council, Environment Protection and Heritage 

Council, Australian Health Ministers’ Conference,  
“National Guidelines for Water Recycling: Managing Health and Environmental Risks”, 

 https://www.waterquality.gov.au/sites/default/files/documents/water-recycling-guidelines-full-
21.pdf  

Surface 

water 

10 5,000 Developed from collated water quality envelopes. 

Groundwater 100 10,000 Developed from collated water quality envelopes. 

Estuary 500 35,000 United States environmental Protection Agency, “Voluntary Estuary Monitoring Manual 
Chapter 14: Salinity”,  
https://www.epa.gov/sites/default/files/201509/documents/2009_03_13_estuaries_monitor_cha

p14.pdf  

Seawater 3,5000  Government of Western Australia, Department of Water and Environmental Regulation, 
https://www.waterquality.gov.au/sites/default/files/documents/water-recycling-guidelines-full-
21.pdf  

 

 

 

105 Source: Government of Western Australia, Department of Water and Environmental Regulation, 

https://www.waterquality.gov.au/sites/default/files/documents/water-recycling-guidelines-full-21.pdf 

https://www.samcotech.com/properties-demineralized-water-can-benefit-plant/
https://www.nhmrc.gov.au/sites/default/files/documents/reports/aust-drinking-water-guidelines.pdf
https://www.nhmrc.gov.au/sites/default/files/documents/reports/aust-drinking-water-guidelines.pdf
https://www.waterquality.gov.au/sites/default/files/documents/water-recycling-guidelines-full-21.pdf
https://www.waterquality.gov.au/sites/default/files/documents/water-recycling-guidelines-full-21.pdf
https://www.waterquality.gov.au/sites/default/files/documents/water-recycling-guidelines-full-21.pdf
https://www.waterquality.gov.au/sites/default/files/documents/water-recycling-guidelines-full-21.pdf
https://www.epa.gov/sites/default/files/201509/documents/2009_03_13_estuaries_monitor_chap14.pdf
https://www.epa.gov/sites/default/files/201509/documents/2009_03_13_estuaries_monitor_chap14.pdf
https://www.waterquality.gov.au/sites/default/files/documents/water-recycling-guidelines-full-21.pdf
https://www.waterquality.gov.au/sites/default/files/documents/water-recycling-guidelines-full-21.pdf


 

 

Technical Paper - Water for Hydrogen  Page 130 

 

 

Appendix B: Process Flow Diagrams 

Figure B-1: Process flow diagram for surface water treatment plant 

 

 

  



 

 

Technical Paper - Water for Hydrogen  Page 131 

 

 

Figure B-2: Process flow diagram for groundwater treatment plant 

 

  



 

 

Technical Paper - Water for Hydrogen  Page 132 

 

 

Figure B-3: Process flow diagram for recycled water treatment plant 

 

  



 

 

Technical Paper - Water for Hydrogen  Page 133 

 

 

Figure B-4: Process flow diagram for brackish water 

 

  



 

 

Technical Paper - Water for Hydrogen  Page 134 

 

 

Figure B-5: Process Flow Diagram for High Salinity and Seawater Treatment Plant 

 

 

 



 

 

Technical Paper - Water for Hydrogen  Page 135 

 

 

Appendix C: Mass Balance Details 

 

 

 

 



Pre-treatment Technology % recovery INPUT

Coarse screening 99.5%

conventional clarifier 97%

High rate clarifer 97%

DAF 92% Adopted Cascade estimation

Multimedia filter 93% Adopted Cascade operational data based on good water quality

DAFF or DAF & DMF 88%

Membrane filtration 95% Based on Pall design for Lang Lang project(Recovery from AquaNet advance WTP is ~94%)

Primary treatment technology

RO 70% For Brackish or low TDS water typically 60 - 75%

L L EDR Typically 85 - 94%

Raw water ASTM Type II CW BF Water Polishing technology

1.61 1 Ion exchange Assumed duty standby setup

1.17 1 EDI 90% Up to 95% according to Dupont EDI-310 module

1.0000 m3/h 1.45 1

2.62 1 1 Pre-treatment Technology Solids removal rate Algae removal Dewatering Solid captured rate

3.06 1 1 conventional clarifier 90% 60% Centrifuge 90%

1 m3/h 4.1 1 1 1 High rate clarifer 95% 70%

DAF 95% 90%

Multimedia filter 98% 95%

DAFF or DAF & DMF 97% 100%

m3/h MLD Membrane filtration 100.0% 100%

1.000 m3/h 41.66666667 1 RO treatment technology ionic rejection rate

5 Cycle of concentration TDS 98.5% Calcium 99% Silica 98% Copper 99% Sodium 97%

Cl 99% Magnesium 99% Sulphate 99.5% Iron 99% Manganese 99%

EDI polishing technology ionic rejection rate

TDS 98% Calcium 98% Silica 50% Copper 99% Sodium 99%

Cl 99% Magnesium 99% Sulphate 99% Iron 99% Manganese 99%

Stream

Unit 1A 1B 1C 1D 2A 2B 2C 2D 3 4A 4B 5 6 7 8 9 10 11 11B 12 13 14 15A 15B 15C 16 17A 17B 18

ASTM TYPE II 

WATER

COOLING 

WATER

TARGETTED CW 

QUALITY

m3/hr 4.16088 0.000 0.03 0.09 4.28 0.00 0.03 4.140 0.12 0.00 4.016 0.55 4.02 1.0000 3.016 0.90 2.111 0.00 1 1.111 0.11 1.0000 1.016 0.554 0.462 1.000 0.68 0.01 0.67

ML/d 0.10 0.000 0.00 0.00 0.10 0.000 0.00 0.10 0.00 0.000 0.10 0.01 0.10 0.024 0.07 0.02 0.05 0 0.024 0.03 0.00 0.02 0.02 0.01 0.01 0.02 0.02 0.000 0.02

7.40 8.5 8.5 8.50

mg/L 2.00

kg/d 0.20

%w/w 2%

mg/L 30

kg/d 3.00

g/L 1.40

mg/L 10

kg/d 1.00

%w/w 0.2%

mg/L 10 10

%w/w 28.0% 28.0%

mg/L 2

kL/d @ 40% 0.000423 7.00 8.00 9.00 10.00 11.00

%w/w 0.025%

NTU 40 40.00 2.00 1.76 0.07 0.07 0.07 0.00 0.00 0.00 0.00 0.00 1.76 1.58

mg/L 17.9 17.41 17.90 19722.88 0.92 6.45 0.23 0.23 0.23 0.03 0.00 0.00 0.00 0.00 0.00 0.00 0.03 0.03 0.03 0.23 3616.62 3254.96 366.63 25.00 5.00

ton/d 0.00 0.00 0.00 0.06 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.06 0.05 0.01

%DS 0.0% 2.0% 0.36% 20%

mg/L 140 0.00 140.00 140.00 140.00 140.00 140.00 140.00 459.67 3.00 0.00 3.00 3.00 29.40 0.07 412.61 412.61 412.61 140.00 114.37 0.46 1500.00 300.00

ton/d 0.00 0.00 0.01 0.01 0.00 0.01 0.00 0.01 0.01 0.00 0.00 0.00 0.00 0.00 0.00 0.01 0.01 0.00 0.00 0.00

uS/cm2 0.14 1.000

mg/L 6.5 6.32 6.50 6.50 6.50 6.50 6.50 21.45 0.09 0.00 0.09 0.09 0.91 0.00 19.20 19.20 19.20 6.50 0.00

ton/d 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00

mg/L 11.5 11.19 11.50 11.50 11.50 11.50 11.50 37.95 0.16 0.00 0.16 0.16 1.63 0.00 33.98 33.98 33.98 11.50 0.00

ton/d 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00

mg/L as 

CaCO3 63.52 15.79 16.23 0.00 16.23 0.00 16.23 16.23 16.23 53.56 0.23 0.00 0.23 0.23 2.27 0.01 47.95 47.95 47.95 16.23 0.00 500.00 100.00

mg/L 26.63 25.91 26.63 26.63 26.63 26.63 26.63 87.88 0.38 0.00 0.38 0.38 3.77 0.0042 78.68 78.68 78.68 26.63 0.00 0.005 300.00 60.00

ton/d 0.00 0.00 0.00 0.00 0.00 0.001 0.00 0.00 0.00 0.000 0.00 0.00 0.00 0.0000 0.00 0.00 0.00 0.001 0.00

mg/L 4.3 4.18 4.30 4.30 4.30 4.30 4.30 14.05 0.12 0.00 0.12 0.12 0.61 0.068 12.58 12.58 12.58 4.30 0.00 0.003 150.00 30.00

ton/d 0.00 0.00 0.00 0.00 0.0001 0.00 0.00 0.00 0.0000 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.0001 0.00

mg/L 19 18.48 19.00 19.00 19.00 19.00 19.00 62.38 0.41 0.00 0.41 0.41 4.01 0.01 56.00 56.00 56.00 19.00 0.00 250.00 50.00

ton/d 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00

mg/L 0.0022 0.00 0.00 0.00 0.00 0.00 0.00 0.01 0.00 0.00 0.00 0.00 0.00 0.00 0.01 0.01 0.01 0.00 0.00 1.00 0.20

ton/d 0.00 0.00 0.00 0.00 0.0000 0.00 0.00 0.00 0.0000 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00

mg/L 0.6 0.58 0.60 0.001 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.001 0.00 3.00 0.60

ton/d 0.00 0.00 0.00 0.00000 0.000 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00

mg/L 17.5 17.02 17.50 17.50 17.50 17.50 17.50 56.58 0.75 0.00 0.75 0.75 7.43 0.008 51.21 51.21 51.21 17.50 0.00 0.005

ton/d 0.00 0.00 0.00 0.00 0.0004 0.00 0.00 0.00 0.0000 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.0004 0.00

mg/L 0.1 0.10 0.10 0.000 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.000 0.00 0.10 0.02

ton/d 0.00 0.00 0.00 0.00 0.0000 0.00 0.00 0.00 0.0000 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00

cells/1ml 5800.00 5800.00 1740.00 1739.83 0.17 0.17

Manganese

Agal cell count

Sodium

Hardness

Chloride

Total silica

Sulphate

Copper

Iron

Cat poly Soln Conc

Turbidity

TSS

TDS

Conductivity

Calcium

Magnesium

NaOCl prepared conc

Lime

Lime Sol Conc

CO2

CO2 prepared conc

FeCl3

FeCl3 Sol Conc

Cationic polymer

NaOCl

SURFACE WATER (TDS < 800 mg/L) MASS BALANCE

Parameter

Flow

Flow

pH

Assumption with DAF upstream, backwash frequency will be less, about the same as membrane 

SURFACE WATER
DAFF

COOLING WATER

ELECTROLYSER
EDIREVERSE

OSMOSIS

BRINE

1A

2A

4B

17A 18

9

7

8 10

11

13

SOLIDS MANAGEMENT

SOLIDS

12 14

16

15A

5

6
COARSE 

SCREENING

LAMELLA 

CLARIFIER

3

FILTER

BW WATER 

TANK

6A

BRINE

TANK

15B

15C

17B

RAPID MIXED 

TANK

2D
NaOCl

1B

FeCl3 Cationic poly

CO2
1C

Lime

1D 2B 2C

FeCl3

4

SUPERNATANT

BOILER F WATER

11B



Pre-treatment Technology % recovery INPUT

Coarse screening 99.5%

conventional clarifier 97%

High rate clarifer 97%

DAF 92% Adopted Cascade estimation

Multimedia filter 93% Adopted Cascade operational data based on good water quality

DAFF or DAF & DMF 88%

Membrane filtration 95% Based on Pall design for Lang Lang project

Primary treatment technology

RO 70% For Brackish or low TDS water typically 60 - 75%

EDR Typically 85 - 94%

Polishing technology

Ion exchange Assumed duty standby setup

EDI 90% Up to 95% according to Dupont EDI-310 module

1.0000 m3/h

Pre-treatment Technology Solids removal rate Algae removal Dewatering Solid captured rate

conventional clarifier 90% 60% Centrifuge 90%

High rate clarifer 95% 70%

DAF 95% 90%

Boiler & Multimedia filter 98% 95%

DAFF or DAF & DMF 97% 100%

Membrane filtration 100.0% 100%

2.0000 m3/h RO treatment technology ionic rejection rate

5 Cycle of concentration TDS 98.1% Calcium 98.6% Silica 97.7% Copper 99.9% Sodium 96.7%

Cl 99.0% Magnesium 98.6% Sulphate 99.5% Iron 99.9% Manganese 99.9%

EDI polishing technology ionic rejection rate

TDS 98% Calcium 98% Silica 50% Copper 99% Sodium 99%

Cl 99% Magnesium 99% Sulphate 99% Iron 99% Manganese 99%

Stream